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Presenter
Presentation Notes
Hello everyone, I am Tina Williams Claim Edit Educator with Highmark Wholecare, and your facilitator this afternoon. Our topic today is ICD-10-CM Excludes Notes
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Agenda
 ICD-10-CM Official Coding Guidelines for Coding and 

Reporting

 ICD-10-CM Excludes Notes Guidelines

 ICD-10-CM Excludes 1 Guidelines

 ICD-10-CM Excludes 2 Guidelines

 Common Denials – I51

 Common Claim Errors with Excludes 1 Guidelines 

 Coding Examples

 Recommendations

Presenter
Presentation Notes
You may follow along with your ICD-10-CM Coding book to Section I.A. 12.a. & b..



ICD-10-CM Official Coding Guidelines 
for 

Coding and Reporting

Presenter
Presentation Notes
My authoritative resource for today’s presentation is based on 2022  ICD-10-CM Official Guidelines for Coding and Reporting, Section 1 A. 12. a. &b.



Excludes Notes
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• Highmark Wholecare follows all coding conventions, including the 
ICD‐10‐CM Official Guidelines and Reporting.

• Two types of Excludes Notes
• Excludes 1
• Excludes 2
• Independent of each other

Presenter
Presentation Notes
There are two type of excludes notes in the ICD-10-CM classification system: Excludes 1 and Excludes 2. Medical coders need to understand the meaning of these notes because they are integral to correct coding, and payers are beginning to deny claims based on them. The definition of these notes can be found at the front of the code book, where the conventions of the classification system are explained. The notes themselves appear in the Tabular list under specific code categories and individual codes.



Excludes 1
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A type 1 Excludes note is a pure 
excludes note. It means “NOT 
CODED HERE!” An Excludes1 

note indicates that the code 
excluded should never be used 
at the same time as the code 
above the Excludes 1 note. 

An Excludes 1 is used when two 
conditions cannot occur 

together, such as a congenital 
form versus an acquired form of 

the same condition.

Source:ICD-10-CM Official Guidelines for Coding and Reporting
FY 2022 -- UPDATED April 1, 2022 

Presenter
Presentation Notes
A type 1 Excludes note is a pure excludes note. It means “NOT CODED HERE!” An Excludes 1 note indicates that the code excluded should never be used at the same time as the code above the code above the Excludes 1 note. An Excludes 1 is used when two conditions cannot occur together, such as a congenital form versus an acquired for of the same condition.

An exception to the Excludes 1 definition is the circumstance when the two conditions are unrelated to each other. If it is not clear whether the two conditions involving an Excludes 1 note are related or not, query the provider. For example, code F45.8, Other somatoform disorders, has an Excludes 1 note for “sleep related teeth grinding (G47.63),” because “teeth grinding” is an inclusion term under F45.8. Only one of these two codes should be assigned for teeth grinding. However psychogenic dysmenorrhea is also an inclusion term under F45.8, and a patient could have both this condition and sleep r 
elated teeth grinding. In this case, the two conditions are clearly unrelated to each other, and so it would be appropriate to report F45.8 and G47.63 together.  

Code 1 may have both Excludes1 and Excludes2 for code 2

It is also possible to find the same code listed in both Excludes1 and Excludes2 notes under a single code because, as explained above, a single code may represent multiple conditions.
For instance, J00 Acute nasopharyngitis [common cold] has an Excludes1 note for rhinitis NOS (J31.0) and an Excludes2 note for chronic rhinitis (J31.0). So it would be incorrect coding to file a claim reporting J00 for a cold and J31.0 for unspecified rhinitis. But it would be correct to report J00 for a cold and J31.0 for chronic rhinitis.

Because of gray areas like the exception and conflicting notes, practices should keep an eye out for issues with claims related to Excludes1 notes and adhere to Highmark Wholecare instructions on following up. “If you believe an Excludes1 note denial should be reviewed, please follow the normal claims dispute process and include medical records that support the usage of the diagnosis combination when submitting claims for consideration.” 

Inclusion Terms: These are alternate ways a provider can document condition(s) or terms that will map to the same code. 



ICD-10-CM Official Coding Guidelines for Coding and Reporting
Chapter 5: Mental, Behavioral and Neurodevelopmental disorders (F01 – F99) 

• Pain disorders related to psychological factors 
• Assign code F45.41, for pain that is exclusively related to 

psychological disorders. As indicated by the Excludes 1 note under 
category G89, a code from category G89 should not be assigned with 
code F45.41. 

Source:ICD-10-CM Official Guidelines for Coding and Reporting
FY 2022 -- UPDATED April 1, 2022 



Excludes 2
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A type 2 Excludes note 
represents “Not included here.” 
An excludes 2 note indicates 
that the condition excluded is 

not part of the condition 
represented by the code, but a 

patient may have both 
conditions at the same time.

When an Excludes 2 note 
appears under a code, it is 

acceptable to use both the code 
and the excluded code together, 

when appropriate.

Source:ICD-10-CM Official Guidelines for Coding and Reporting
FY 2022 -- UPDATED April 1, 2022 

Presenter
Presentation Notes
A type 2 Excludes note represents “Not included here.” An Excludes 2 note indicates that the condition excluded is not part of the condition represented by the code, but a patient may have both conditions at the same time. When an Excludes 2 note appears under a code, it is acceptable to use both the code and the excluded code together, when appropriate. 

In contrast to Excludes1, Excludes2 appears when a code is not appropriate for a specific condition, and you should look elsewhere to code that excluded condition. If the patient has both conditions, you may report both codes together. Again, coders must check all possible places these notes may appear, such as chapter, block, category, subcategory and code.

As an example of Excludes 2, I10 Essential (primary) hypertension has a note that lets you know that if the essential hypertension involves brain vessels, you should use a code from I60-I69 instead because I10 does not represent that condition. But if the patient is diagnosed with both essential hypertension and essential hypertension involving vessels of the brain, it is acceptable to report both I10 and a code from I60-I69 on the same claim. In the code set, the note appears like this under I10:
Excludes2: essential (primary) hypertension involving vessels of brain (I60-I69).




Common Denials



Common Denial – I51
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Diagnosis code(s) inappropriately coded

Presenter
Presentation Notes
According to our policy, which is based on the ICD-10-CM Official Guidelines for Coding and Reporting: "An Excludes1 note indicates that the code excluded should never be used at the same time as the code above the Excludes1 note. An Excludes1 indicates that the two conditions cannot occur together, such as a congenital form versus an acquired form of the same condition." The billed service has been denied because it was reported with one or more diagnosis code pairs that are subject to an Excludes1 note.



Common Denial – I51
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• Data showed primary diagnosis and a secondary diagnosis billed 
together inappropriately.

• The secondary diagnosis used was an Excludes 1 diagnosis.



Coding Examples



Coding Examples
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• Can these codes be billed together?

• Q10.0
• Excludes1: congenital 

malformations of eyelid 
(Q10.0-Q10.3)

H02.003
Unspecified 

entropion of right 
eye, unspecified 

eyelid

Presenter
Presentation Notes
H02.003 (Unspecified entropion of right eye, unspecified eyelid) and Q10.0 (Congenital ptosis), should not be reported together, per our policy, which is based on the Excludes1 Notes instructions in the ICD-10-CM Official Guidelines for Coding and Reporting.
 
According to our policy, which is based on the ICD-10-CM Official Guidelines for Coding and Reporting: "An Excludes1 note indicates that the code excluded should never be used at the same time as the code above the Excludes1 note. An Excludes1 indicates that the two conditions cannot occur together, such as a congenital form versus an acquired form of the same condition." The billed service has been denied because it was reported with one or more diagnosis code pairs that are subject to an Excludes1 note.
 




Coding Examples
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• Can these codes be billed together?

E83.30 E55.9
Excludes1: adult osteomalacia (M83.-)
osteoporosis (M80.-)
Excludes1: dietary mineral deficiency 
(E58-E61)
parathyroid disorders (E20-E21)
vitamin D deficiency (E55.-)

Disorder of phosphorus 
metabolism, unspecified

Presenter
Presentation Notes
No, these can not be billed together. There is an Excludes 1 under E83 category of codes which includes the code E83.30 (Disorder of phosphorus metabolism, unspecified) that E55.9 (Vitamin D deficiency, unspecified), cannot be billed together according to ICD-10-CM Official Coding Guidelines and Reporting




Coding Examples
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F17.210 

Nicotine 
dependence, 

cigarettes, 
uncomplicated

Excludes 1 Z87.891 Z72.0

Can these codes be billed together?

Presenter
Presentation Notes
F17.210- Parent - Nicotine dependence, also known as tobacco dependence, refers to the inability to stop using tobacco products which contain nicotine even though aware of its harmful effects with physical and/or mental symptoms on abrupt withdrawal of the substance.�
You can not bill F17.20 and Z87.891 neither can you bill F17.20 and Z72.0 together.



Coding Examples
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• Can these codes be billed together?

Z01.419
Encounter for gynecological 

examination (general) 
(routine) without abnormal 

findings

Excludes 1:
Z08

Z12.4

Presenter
Presentation Notes
Z01.419 can not be billed with Z08 and Z12.4

Excludes1: gynecologic examination status-post hysterectomy for malignant condition (Z08)�screening cervical pap smear not a part of a routine gynecological examination (Z12.4) Encounter for screening pap smear for malignant neoplasm of cervix



Coding Examples
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• Can these codes be billed together?

I50.20 Systolic (congestive) 
heart failure

Excludes 1: 
Combined systolic 

(congestive) and diastolic 
(congestive) heart failure 

(I50.4-)

Presenter
Presentation Notes
I50.20-I50.23 Systolic (congestive) heart failure - Excludes 1: Combined systolic (congestive) and diastolic (congestive) heart failure (I50.4-)
 




Coding Examples
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• Can these codes be billed together?

I50.30 Unspecified 
diastolic 

(congestive) heart 
failure

Excludes 1

Combined systolic 
(congestive) and 

diastolic 
(congestive) heart 

failure (I50.4-)

Presenter
Presentation Notes
I50.30 Unspecified diastolic (congestive) heart failure – Excludes 1 Combined systolic (congestive) and diastolic (congestive) heart failure (I50.4-)





Coding Examples
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• Can these codes be billed together?

Encounter for 
general adult 
medical 
examination without 
abnormal findings

Z00.00
Excludes 1: 
Encounter for 
routine child health 
examination with 
abnormal findings

Z00.121



Recommendations



Recommendations
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• Review the ICD-10-CM Official 
Coding Guidelines

• Code to the highest specificity

• Coders review claims before 
submitting



Recommendations
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• Run a report on common diagnosis 
denials

• Educate and train 
• Provider documentation 
• Have an internal edit in place for 

excludes 1



Thank You
ICD-10-CM Excludes Notes June 2022



Sources
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• ICD-10-CM Official Guidelines for Coding and Reporting. FY 2022 -
UPDATED April 1, 2022. (October 1, 2021 - September 30, 2022)

• Highmark Wholecare I51 Denials Data - Diagnosis code(s) 
inappropriately coded

• AAPC (2021). 2022 ICD-10-CM Expert. American Academy Holdings. 
https://bookshelf.vitalsource.com/books/A22BPL0008



Disclaimer
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This information is issued on behalf of Highmark Wholecare, coverage by Gateway 
Health Plan, which is an independent licensee of the Blue Cross Blue Shield 
Association. Highmark Wholecare serves a Medicaid plan to Blue Shield members 
in 13 counties in central Pennsylvania, as well as, to Blue Cross Blue Shield 
members in 27 counties in western Pennsylvania. Highmark Wholecare serves 
Medicare Dual Special Needs plans (D-SNP) to Blue Shield members in 14 
counties in northeastern Pennsylvania, 12 counties in central Pennsylvania, 5 
counties in southeastern Pennsylvania, and to Blue Cross Blue Shield members in 
27 counties in western Pennsylvania.
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